DESA

/NTERNATIONAL
lllustrated Parts List
REDDY - R150M
IMPORTANT: Do not use key numbers when ordering service paits. Always order
components by part number and description. Inciude model and serial numbers.
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY. | NO. NUMBER DESCRIPTION QTy.
1 098511-135 | Upper Shell 1 20 M51150-01** | Fuel Filter 1
2 100647-01 Screw, #10-16 x 1/2" 8 | 21 M51151-02 Fuel Line Tube 1
3 09851 2—2&"3 Combustion Chamber 1 59 M10990-3 Rubber Bushing 1
4 099229-01 Photocell Bracket 1 23 M50814-03 Airline 1
5 M10908-2 Screw, #6-32 x 3/8" 2 24 098511-136 | Lower Shell 1
6 M16656-19 Photocell Assembly 1 o5 © M50104-01 Bushing 2
7 e Burner Head Assembly 1 26 M50104-03 Bushing 2
71 HA3010 Nozzle with Sleeve 1 27 M11084-27 Screw, #10-16 x 1/2" 6
7-2 M10659-1 Nozzle Washer 2 o8 M11271-8 Clip Nut 8
7-3 M10809-1 Nozzle Spring 1 29 M15823-39 Screw, #8-18 x 1/4" 1
7-4 | Msss2 Nozzle Sieeve T ] 30 098513-68 Fuel Tank 1
7-5 M50924-03 Burner Head Body 1 31 097702-01 Fuel Cap (Includes Gasket) 1
7-6 M50820-02 Barb Fitting 2 | 3 100777-02 Microprocessor Control 1
L 77 HA3012 Spark Plug 1 33 M11143-1 Strain Relief Bushing 1
, 7-8 | 100909-01 Washer ) 1 34 098219-26 Power Cord 1
8 M11084-27 Screw, #10-16 x 1/ 3 | 35 099230-01 Shoulder Screw 2
9 097293-01 Fan 1 36 099213-01 Button Plug 1
10 x Motor and Pump Assembly 1
10-1 | 097134-03 Motor (Split Phase) 1 PARTS AVAILABLE - NOT SHOWN
10-2 079975-01 Pump Body 1
10-3 FHPF3-2C Screw, #10-32 x 1/2" 2 097896-01 Wheels 2
10-4 M22009** Rotor Insert 1 M16801-2 Axle 1
10-5 | M22456-1* Pump Rotor 1 M12831-3 Whee! Support Frame 1
10-6 M50545 Pump End Cover 1 HA2204 Front Handle 1
10-7 | M12179* Intake Filter 1 M12345-33 Screw, #10-24 x 1 3/4" 8
10-8 M16545 Filter End Cover 1 M28526 Nut cap 2
10-9 M8940** Steel Ball, 1/4" diameter 1 ‘NTG-3C ‘Hex Lock Nut, #10-24 8
10-10] M10993-1** Relief Spring 1 '097204-05 ‘Tradename Decal
10-11|  M27694** Adjusting Screw 1 100830-01 Diagnostic Decal
. 10-12)  M22997** Plug 1 098224-18 General Information Decall
- 10-13] M12461-31 Screw, #10-32x 1" 10 100807-01 Owner's Manual
10-14; M12244-1** Output Filter 1
10-15, M11637** Lint Filter 1 OPTIONAL ACCESSORIES
10-16] M50820-02 Barb Fitting 1
10-17| M8643** Blade 4 HA1210 Hang-up Thermostat
11 M50631 Rubber Bumper 2 HA1180 Air Gauge Kit
12 098138-02 Motor Mounting Bracket 1 HA2210 Fuel Tank Filter Screen
13 M27417 Drain Plug (Includes “O” Ring)| 1 HA3004 Rotor Kit (M22456-1, M22009,
14 M11084-27 Screw, #10-16 x 1/2" 4 M8643)
15 NTC-4C Hex Lock Nut, 1/4-20 2 HA3017 Filter Kit (M11637, M12179,
16 M51114-01 Fan Guard 1 M12244-1, M51150-01)
17 M51077-01AA | Side Cover 1 HA3020 Pump Kit (M27694, M10993-1,
18 M11084-26 Screw, #10-16 x 3/8" 2 M22997, M8940)
‘ L1 9 M51345-02 Fuel Line 1

** See OPTIONAL ACCESSORIES
*** Not available as an assembly.

101512-01
REV. A
5/94



0 sduy Bujuaig

' ‘pspuswiluosey Jong oN o'y (uny jeulioN Buung) abeladwy

¥S (spunod ajewyxoiddy) jond noyum Wbiam Jetesy ZHO9/AOZ} sjuawaiinbay 21419913

59 (spunod sjewixoiddy) wbiapm Buiddiys (1] (anoy 134 suojien ‘S’ slewixolddy) uondwinsuo) jend

0's (1sd) @inssaid dwnd-ay 5'el (suojen 's 'n) Auoedeg juel jond

00S (W49 s1ewixoiddy) Inding 4y 10H 110 |9n} L4 10 SUISOUI) fong

0sve WdY 1010 00005} (snoy Jed nLg) Bupey ndino
SNOILYIdID3dS

uoung 19sey /)

BYUM Pi0D 18MOd

en|g 1180010Ud
anig 1199010Ud
BYYM UCWIWIOD JOI0W

%08|g VBl J010W

P8y UfBIA JOIOW

ZHOS/AOCH
6nid Jamod

%08|g PO JaMOd

PUROID SISBYD
0} 103UL0D .III:_

Bnid edg et J3{}

Jjojuo) sweld

NVYHOVIA ONIHIM

%oelg L

ATHNISSY AVIH H3aNdNd

M3IA d30071dX3 H3LvaH




